FEDERAL SIGNAL CORPORATION

Emergency Products

)

256A595D
REV. D 305
Printed in U. S. A.

INSTRUCTION SHEET

FOR

MODEL SHDE
100-WATT SPEAKER SERVICE KIT (INTERNATIONAL)

A. INSTALLATION (see Figure 1).
1.

2. Remove three #10 type “B” hex washer head
thread forming screws which secure the upper
speaker grille to the lower speaker grille. Remove the
upper grille.

Insure that light bar power is off.

3. Secure the speaker mounting plate to the
channel base with four #10 x 1/2" hex washer head
thread forming screws. Torque to 20-25 in./lbs.

4. Attach the speaker support plate to the
speaker mounting plate with four 1/4-20 x 3/8" hex
washer head thread forming screws. Torque to 75-85
in./lbs.

5. Connect the 2-conductor brown zip cord,
found in the speaker compartment of the lightbar, to
the terminals on the front of the driver.

CAUTION

Ensure that driver is installed with the drain
hole at the bottom (see figure 2).

100W DRIVER 17/8"0.D.x13/8"1.D.

STEEL WASHERS (3)

TERMINATED ZIP
CORD, BROWN (1)
'\(
/}(I/ SPEAKER
AN /,
-I

FRONT OF
VEHICLE

N

FIBER
WASHERS (2)

PROJECTOR

FIBER
WASHER (1)
/
SPEAKER
\ CONE
(@~

FLAT EDGE
DOWN

I SUPPORT
A | PLATE
N

N

1/4-20 x 3/8" HEX WSH.
HEAD SCREWS (4)

~

1/4-20 x 1/2" HEX HD.
MACHINE SCREWS (2)

SPEAKER
MOUNTING PLATE

NEOPRENE RUBBER
WASHERS (2)

CHANNEL BASE REF.

#10 x 1/2" HEX WSH.

HEAD SCREWS (4) 290A2064E

Figure 1.

(over)

6. Secure the driver to the speaker support
plate with two 1/4-20 x 1/2" hex head screws. Torque
bolts to 75-85 in./lbs.

7. Stack three steel washers (7072A137A) and
one fiber washer (8283A451) on the end of the driver.

8. Place the projector over the end of the driver.
Orient the projector flat as shown in figure 1.

9. Install a fiber washer (8283A451) over the
end of the driver.

10. Insert one fiber washer (8283A453) and two
neoprene rubber washers (8283A452) into the
speaker cone. Screw the speaker cone onto the
threaded end of the driver. Tighten securely by hand.

11. Replace the upper grille and secure with the
three #10 type “B” hex washer head thread forming
screws removed in step 2.

DRIVER
FRONT VIEW
USE THESE TWO
MOUNTING HOLES
FOR ATTACHMENT TO
SPEAKER MOUNTING PLATE.
ENSURE THAT
DRIVER IS INSTALLED
WITH THE DRAIN HOLE
AT THE BOTTOM 290A2376C

Figure 2.



B. KIT CONTENTS LIST.

Quantity Description

DO b e e e

N = DN W

Cone, Speaker

Driver, 100W

Plate, Speaker Mtg.
Support, Speaker
Projector

Screw, Mach. Hex. Hd.,
1/4-20 x 1/2"

Screw, Hex. Hd.,

1/4-20 x 3/8"

Screw, Thd. Frm., Hex.,
Wash. Hd., #10 x 1/2"
Washer, Steel

Washer, Fiber (large)
Washer, Fiber (small)
Washer, Neoprene
Rubber

Bumper

Part Number

8283B500-01
8619145
8559C031A
8559C032A
8559C036A
7006A027-08

7011A118-06
7011A122-08
7072A137A
8283A451
8283A453
8283A452

8559A096



